
TECMOR ST 24  

How to order: 1. Machine model  2. Dis. number  3. Code number 

Machine model :

Components

35

6

7

43

1

2

3

4

5

8

9

10

12

11

42

41

40

39

10

8

16

22

26

25

24

23

21

20

19

17

33

34

36

32

27

28 29

38

37

27

31

30

14

15

13

35

18

18

EMERGENCY STOP PLATE 1 11772 0.06

30 400107 LIFTING ROD 2 10286 1.00

31 5040401 COTTER PIN 4x40 2 0.004

32 5021203 SELF BLOCKING BOLT M12 2 0.021

33 5350225 RETURN LIMIT-SWITCH SPRING 1 0.28

34 5020502 SELF-BLOCKING BOLT M5 2 0.002

35 5030504 WASHER Ø5 4 0.001

36 5010503 SCREW TE 5X20 2 0.004

37 5010407 SCREW 4x10 4 0.002

38 400190/2 BACK SHEET FRAME 1 11674 1.00

39 5010822 SCREW TCE 8X20 2 0.01

40 400306 LIMIT SWITCH FIXING PLATE 1 11655 0.48

41 5350030 STOP LIMIT SWITCH 1 0.25

42 5010508 SCREW TCE 5X16 2 0.00

43 5011403 EYEBOLT M14 2 0.15

n° Cod. Description Qt. Dis. Kg

1 400202/1 PLEXIGLASS PROTECTION 1 10932 1.13

2 5010607 SCREW TBCE 6X16 5 0.004

3 5030601 WASHER D6 5 0.001

4 5020601 BOLT M6 5 0.003

5 400199 SUPPORT FOR PLEXIGLASS PROTECTION 1 12173 1.59

6 5011205 SCREW TCE 12x40 4 0.05

7 400275 WORKING PLANE 1 11298 18.55

8 5010807 SCREW TCE 8x15 4 0.01

9 5350090 PROTECTION LIMIT SWITCH 1 0.15

10 400105/1 EYEBOLT CONNECTION 2 10284 0.11

11 4130025 SCRAPER RING 1 0.06

12 400281 PLATE 1 11299 33.88

13 400288 SUPPORT PIN 2 11124 0.27

14 5031401 WASHER GROWER D14 4 0.004

15 5011406 SCREW TE 14x35 4 0.063

16 400190/1 DOOR 1 10817 2.61

17 400110/4 LIMIT SWITCH PLATE 1 11883 0.25

18 5141401 THRUST SPRING 2 0.004

19 40040.021 THREADED ROD ADJUSTMENT 1 11891 0.20

20 5031402 WASHER 14 1 0.008

21 5330002 HANDLE 1 0.26

22 400207/2 FRAME 1 11339 37.18

23 5021402 NUT M14 2 0.014

24 5100004 WHEEL Ø200 2 1.7

25 5100006 WHEEL TUBE REDUCTION 2 11733 0.07

26 5011409 SCREW TE 14x80 2 0.112

27 5350019 EMERGENCY STOP SWITCH 2 0.10

28 5010301 SCREW 3,3x9,5 2 0.001

29 400253

Dis.

28.1.14

12553

Data:


